
3546222  DRIVE MODULE, LF90 LS PQ HEAD/NITROGEN CHUCK (Rev C)

1 306571 PQ HEAD ASSEMBLY (BASIC)  ( Page 118 )
2 3542840 CHUCK ASM, PQ NITROGEN LF70/LF90  ( Page 128 )
3 3540635 TRANSMISSION REWORK  ( Page 142 )
4 3540059 PUMP, HYDRAULIC GEAR 
5 103816 MOTOR, HYDRAULIC 
7 3546223 PIPING GRP, LF90-PQ HEAD  (Rev B) ( Page 162 )
8 044585 C/SCR, HH 1/2-13UNC x 2 LG 
9 049830 C/SCR, HH 3/4-10UNC x 2 LG 

10 044523 LOCKWASHER, 3/4 
11 3542215 MTG, LOCKING SIDE PQ HEAD 
12 44549 C/SCR, HH 5/8-11UNC x 2 LG 
13 044522 L/WASHER, SPRING 5/8 ID 
14 3546481 SUPPORT, LF90 LS MIDLINE 
15 100879 PAD, WEAR 
16 44593 C/SCR, HH 3/8-16UNC x 1 1/4  - L.C. #90214-115
17 044520 LOCKWASHER, 3/8 
18 103968 NUT, HEX 3/8-16UNC 
19 102225 BUSHING, STEEL 
20 102113 CLIP, HITCH PIN 
21 044509 C/SCR, SH 5/16-16UNC x 1 LG 
22 044519 L/WASHER, SPRING 5/16 ID 
23 3540810 PIN, HINGE (LF70 PQ HEAD) 
24 3540055 MANIFOLD, LUBE 
25 3542296 FILTER, HYD PRESSURE 25 MICRON 
26 3540014 C/SCR, SH #10-24UNC x 1 3/4 
27 103825 C/SCR, HH 3/4-10UNC x 1 3/4 
28 3541238 BOLT, EYE 3/4-10 NC 
29 3541286 LUG, LIFTING 
31 038298 PLATE, ASSEMBLY ID 
32 3543552 HINGE, SUPPORT PQ HEAD 
33 044525 NUT, 1/2-13 UNC 
34 103243 C/SCR, SH 3/4-10UNC x 1 3/4 
35 3541219 DECAL, WARNING CHUCK [English]
36 3542838 STUD, 1/2-13UNC PQ CHUCK 
37 3542839 SPACER, PQ CHUCK 
38 044512 C/SCR HH 3/8-16 x 1 Lg. 
40 3542485 SUMP ASM. PQ HEAD - LF70/90  (Rev C) ( Page 178 )
45 044611 FLATWASHER, 3/8 ID 
46 14892 GUN, GREASE 
47 17958 PLATE, SERIAL NO. 
48 23183 SCREW, DRIVE 
49 44521 LOCKWASHER, 1/2 ID 
50 3540485 Spare Parts Kit, PQ Head  ( Page 180 )

NO PART NUMBER DESCRIPTION



NO PART NUMBER DESCRIPTION

3546222  DRIVE MODULE, LF90 LS PQ HEAD/NITROGEN CHUCK (Rev C)

1 306571 PQ HEAD ASSEMBLY (BASIC)  ( Page 118 )
2 3542840 CHUCK ASM, PQ NITROGEN LF70/LF90  ( Page 128 )
3 3540635 TRANSMISSION REWORK  ( Page 142 )
4 3540059 PUMP, HYDRAULIC GEAR 
5 103816 MOTOR, HYDRAULIC 
7 3546223 PIPING GRP, LF90-PQ HEAD  (Rev B) ( Page 162 )
8 044585 C/SCR, HH 1/2-13UNC x 2 LG 
9 049830 C/SCR, HH 3/4-10UNC x 2 LG 

10 044523 LOCKWASHER, 3/4 
11 3542215 MTG, LOCKING SIDE PQ HEAD 
12 44549 C/SCR, HH 5/8-11UNC x 2 LG 
13 044522 L/WASHER, SPRING 5/8 ID 
14 3546481 SUPPORT, LF90 LS MIDLINE 
15 100879 PAD, WEAR 
16 44593 C/SCR, HH 3/8-16UNC x 1 1/4  - L.C. #90214-115
17 044520 LOCKWASHER, 3/8 
18 103968 NUT, HEX 3/8-16UNC 
19 102225 BUSHING, STEEL 
20 102113 CLIP, HITCH PIN 
21 044509 C/SCR, SH 5/16-16UNC x 1 LG 
22 044519 L/WASHER, SPRING 5/16 ID 
23 3540810 PIN, HINGE (LF70 PQ HEAD) 
24 3540055 MANIFOLD, LUBE 
25 3542296 FILTER, HYD PRESSURE 25 MICRON 
26 3540014 C/SCR, SH #10-24UNC x 1 3/4 
27 103825 C/SCR, HH 3/4-10UNC x 1 3/4 
28 3541238 BOLT, EYE 3/4-10 NC 
29 3541286 LUG, LIFTING 
31 038298 PLATE, ASSEMBLY ID 
32 3543552 HINGE, SUPPORT PQ HEAD 
33 044525 NUT, 1/2-13 UNC 
34 103243 C/SCR, SH 3/4-10UNC x 1 3/4 
35 3541219 DECAL, WARNING CHUCK [English]
36 3542838 STUD, 1/2-13UNC PQ CHUCK 
37 3542839 SPACER, PQ CHUCK 
38 044512 C/SCR HH 3/8-16 x 1 Lg. 
40 3542485 SUMP ASM. PQ HEAD - LF70/90  (Rev C) ( Page 178 )
45 044611 FLATWASHER, 3/8 ID 
46 14892 GUN, GREASE 
47 17958 PLATE, SERIAL NO. 
48 23183 SCREW, DRIVE 
49 44521 LOCKWASHER, 1/2 ID 
50 3540485 Spare Parts Kit, PQ Head  ( Page 180 )



NO PART NUMBER DESCRIPTION

3546222  DRIVE MODULE, LF90 LS PQ HEAD/NITROGEN CHUCK (Rev C)

1 306571 PQ HEAD ASSEMBLY (BASIC)  ( Page 118 )
2 3542840 CHUCK ASM, PQ NITROGEN LF70/LF90  ( Page 128 )
3 3540635 TRANSMISSION REWORK  ( Page 142 )
4 3540059 PUMP, HYDRAULIC GEAR 
5 103816 MOTOR, HYDRAULIC 
7 3546223 PIPING GRP, LF90-PQ HEAD  (Rev B) ( Page 162 )
8 044585 C/SCR, HH 1/2-13UNC x 2 LG 
9 049830 C/SCR, HH 3/4-10UNC x 2 LG 

10 044523 LOCKWASHER, 3/4 
11 3542215 MTG, LOCKING SIDE PQ HEAD 
12 44549 C/SCR, HH 5/8-11UNC x 2 LG 
13 044522 L/WASHER, SPRING 5/8 ID 
14 3546481 SUPPORT, LF90 LS MIDLINE 
15 100879 PAD, WEAR 
16 44593 C/SCR, HH 3/8-16UNC x 1 1/4  - L.C. #90214-115
17 044520 LOCKWASHER, 3/8 
18 103968 NUT, HEX 3/8-16UNC 
19 102225 BUSHING, STEEL 
20 102113 CLIP, HITCH PIN 
21 044509 C/SCR, SH 5/16-16UNC x 1 LG 
22 044519 L/WASHER, SPRING 5/16 ID 
23 3540810 PIN, HINGE (LF70 PQ HEAD) 
24 3540055 MANIFOLD, LUBE 
25 3542296 FILTER, HYD PRESSURE 25 MICRON 
26 3540014 C/SCR, SH #10-24UNC x 1 3/4 
27 103825 C/SCR, HH 3/4-10UNC x 1 3/4 
28 3541238 BOLT, EYE 3/4-10 NC 
29 3541286 LUG, LIFTING 
31 038298 PLATE, ASSEMBLY ID 
32 3543552 HINGE, SUPPORT PQ HEAD 
33 044525 NUT, 1/2-13 UNC 
34 103243 C/SCR, SH 3/4-10UNC x 1 3/4 
35 3541219 DECAL, WARNING CHUCK [English]
36 3542838 STUD, 1/2-13UNC PQ CHUCK 
37 3542839 SPACER, PQ CHUCK 
38 044512 C/SCR HH 3/8-16 x 1 Lg. 
40 3542485 SUMP ASM. PQ HEAD - LF70/90  (Rev C) ( Page 178 )
45 044611 FLATWASHER, 3/8 ID 
46 14892 GUN, GREASE 
47 17958 PLATE, SERIAL NO. 
48 23183 SCREW, DRIVE 
49 44521 LOCKWASHER, 1/2 ID 

50 3540485 Spare Parts Kit, PQ Head  ( Page 180 )


